



INSPECTION CERTIFICATE OF QUALITY AND QUANTITY

DATE: 10 Dec 2024

COMMODITY: Silicon Carbide

GROSS WEIGHT: 40,080.00KGS

NET WEIGHT: 40,000.00KGS

QUANTITY: 40.000MT

SHIPPINGMARK: NIM

P.O. NO.: 10201

DESTINATION: OSAKA, JAPAN

This is to certify that we Undersigned have inspected the quality of the above mentioned goods and found the result of Inspection as follow:

SPEC: SiC 90.25% Fe₂O₃ 2.36% Al₂O₃ 1.43% SiO₂ 3.31% Free-C 3.29% Free-Si 1.37% S 0.08% Moisture 0.27%

SIZE: 0.1- 10MM (max. 0.1% -0.1mm, max. 0.05% +10mm)

PACKING: IN IMT BIG BAGS WITH 4 GREEN LOOPS WITHOUT BOTTOM DISCHARGE